
Hedensted Gruppen – for professional fur farmers

Spare Parts

HG FEEDER 100/125/160 M

First Serial number and forward

Feeder 100M 077/2015 ->>>
Feeder 125M 088/2015 ->>>
Feeder 160M 035/2015 ->>>



Hedensted Gruppen – for professional fur farmers

Spare parts

31

11	 Spare parts list and appendice

Item no.	 Feeder 100/125/160 M	

474760	 Tractor tyres (only Feeder 100/125 M)

474746	 Lawn tyres (only Feeder 100/125 M)

476710	 Motor oil, 20 litre container

476722	 Hydraulic oil, 20 litre container

424533	 Filter insert for hydraulic oil

468025	 Air filter insert

468030	 Motor oil filter

468035	 Fuel filter

468040	 Fan belt

475507	 Work light

11.1	 Commonly used parts



Descrip tion:

Descrip tion:

Base module Feeder 100M

Material:Part No .:

M100346

Sheet size:

Sheet:
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No

DS/ISO 2768-m

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 4 11408016 Hexagon bolt M8x16 FZB
2 1 12908025 Hexagon bolt m8 x 25 - A2
3 1 17908000 Self-locking nut M8 FZB
4 1 250076 Pulling unit
5 0,4 m 250210 Spiral pvc inv. ø44
6 1 30047 ID plate Feeder 100 M
7 6,0 l 476705 Engine oil Q8 T520 15W-40
8 40,0 l 476721 Hydraulic oil Q8 handel 46
9 4 477163 Bopnded seal washer 3/8"
10 2 477222 Banjo bolt 3/8" bsp
11 0,33 m 600595 Spiral pipe SPS25
12 2 82608000 Washer ø8x24x2 DIN9021A

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
13 4 83608040 Washer Ø42x9x4 FZB
14 1 M100089 Spacer for feedcan
15 2 M100102 Steering cylinder stroke 160
16 1 M100122 900 Container unit
17 1 M100216 Labels for Feeder
18 1 M100217 Waste tray
19 1 M100219 Brace for feed can

A

A Made 27-06-2013 KC
B Part List updated 01-04-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M12x70 FZB11412070 81

Brace for brake25008122

Bottom frame for P-U25008713

Brake shaft assembly25009024

Compression spring Di 20,5 Lo 7625009325

Spacer for brake25013326

Wheel hub with brake25014327

Washe type TBRSB 13x36x6 FZB421200088

Grease fitting M6 straight423068 29

Adjustible elbow 15L DM424048410

Delta 252ccm wheelmotor430105211

Nipple for throtle cable470502112

Adjustible tee SL15 L477072213

Extension springM100047115

Male stud D15L 7/8"-14 UNF477145414

Description:

Description:

Base assembly 1 PU

Material:Part No.:

M100046  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 6

Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 09-12-2011 KC

B

Part list updated

14-03-2013 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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Description:

Description:

Wheel hub with brake

Material:Pa rt No.:

250143

Sheet size:

Sheet:
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Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt m8x20 FZB1140802021
Brake disc25008612
Wheel hub assembly slimM10004113

A Made 12-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Base assembly 2 PU

Material:Part No .:

M100056

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 6

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x20 FZB1140802061
Hexagon bolt M10x20 FZB11410020102
Cooler unit25009913
Exhaust assembly 125010414
Exhaust assembly 225010515
Motor assembly25012716
Pipe connector Ø3825013117
Hydraulic hose no 1825022918
Hose clamp 25-3547401049
Cooling fluid4768106,0 l10
Washer M8 FZB82108000611
Washer M10 FZB82110000212
Upper cooling hoseM100033113
Lower cooling hoseM100034114
Base assembly 1 PUM100046115

A Made 09-12-2011 KC
B Part list updated 03-05-2013 KC
C Part list updated 04-12-2014 C

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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468110 Lid for watercooler ø45

468040 Fan belt

468030 Oil filter



Description:

Description:

Cooler unit

Material:Pa rt No.:

250099

Sheet size:

Sheet:
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Overfl. beskaffenhed /Surface properties:

1 : 4

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Combi cooler25009111
Tension brace for cooler25013622
Self-locking nut M8 FZB1790800023
Fan Cover25010714
Male stud 22L 3/4" DM47712615
Washer M8 FZB8210800026
Adjustible tee SL15 L47707217
Male stud Ø15-L 3/4 DM47712418

A Made 12-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

M aterial:Part No .:

M100343 Pump assembly

Sheet size:

Sheet:
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Overfl. beskaffenhed/Surface properties:

1 : 2

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt Unbraco cyl 10x30 FZB1021003021
Hydrostat V25025015212
O-ring shore NB 70 SAE A25018713
Washer M10 FZB8211000024
Double pump14-4M10012815

A Made 07-01-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

2 3 4 1 5



A

Descrip tion:

Descrip tion:

Pump assenbly for PU

Material:Part No .:

M100052

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 3,5

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Reducing bushing 1/4"x1/8"21678321
Hydraulic hose no 825021912
Hydraulic hose no 925022013
Hydraulic hose no 1025022114
Hydraulic hose No 2625023915
Hydraulic hose No 2725024016
Alu valveblock pipe mounted42357017
Male stud 22L 1/2" DM42406918
Male stud Ø15-L 3/4 DM47712429
Male stud 22L 3/4" DM477126110
Flange straight 15LM100054211
Flange for pump 22LM100055212
Male stud 6L 1/4"M100071113
Nozzle M6 Ø 0,8M100107214
Male stud Ø6L 1/8"M100224215
Tee Ø6L 1-8 K-DMM100229216
Solenoid 12v DC Ø13M100233117
Cartridge valve NCM100234118
Nipple adabter 3/8" 1/8"M100235219
Pump assemblyM100343120

A

A Made 09-12-2011 KC
B Fittings changed 23-03-2012 KC
C Part list updated 19-12-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

12 12 13 8 9 9 11 11 18 7104

6532
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M6 thread has to be made 8mm deep
Seal with hydraulic liquid seal

Clean totaly Subsequent
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Descrip tion:

Descrip tion:

Motor assembly

Material:Part No .:

250127

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 4

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 1 10205010 Bolt.unbraco cyl.5x10 FZB
2 9 10208055 Bolt Unbrako cyl 8x55 FZB
3 2 11408025 Hexagon bolt M8x25 FZB
4 4 11412025 Hexagon bolt M12x25 FZB
5 2 11412035 Hexagon bolt M12x35 FZB
6 1 17905000 Self-locking nut M5 FZB
7 2 17908000 Self-locking nut M8 FZB
8 16 21010525 Hexagon bolt m10x1,25x25 FZB
9 1 250092 Centa clutch housing
10 2 250102 Cushyfloat 17-1600-02
11 2 250103 Cushyfloat 17-1600-03
12 4 250122 Ingine support
13 1 250132 Plate for Throttle cable
14 1 250190 Heat sensor AMA
15 2 4212000 Washe type TBRSB 13x36x6 FZB
16 1 423419 Cable clamp
17 1 423802 Nipple for inner cable
18 1 425016 Clutch centa CFKE085-16-32-Z13
19 3 430230 Bolt Unbrako Cyl 10x1,25x35FZB
20 2 430231 Bolt unbraco cyl 10x1,25x60
21 1 468020 Fuel-Kit nr 184
22 3 474006 Hose clamp 11-16
23 1 50621045 Extension spring 1-9x45
24 16 82110000 Washer M10 FZB

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
25 4 82112000 Washer M12 FZB
26 1 M100052 Pump assenbly for PU
27 1 M100105 Brace for fuel kit
28 1 M100109 Kubota 1505
29 1 M100996 Hose clamp Ø9

A Made 12-12-2011 KC
B Part List updated 11-06-2013 KC
C Part List updated 26-02-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

26 5 15 18 2 9 24 8 12
11 21 7 3 27 25 4
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x25 FZB11406025 21

Hexagon bolt M6x30 FZB11406030 22

Hexagon bolt M8x16 FZB11408016 43

Hexagon bolt M10x20 FZB11410020 74

Self-locking nut M6 FZB17906000 45

Self-locking nut M8 FZB17908000 126

Self-locking nut M10 FZB17910000 17

Hexagon countersunk 8x16 FZB2040801648

Hexagon countersunk M8x20 FZB20408020 49

Console for steering250094110

Cooler cover part 1250097111

Cooler cover part 2250098112

Filter assembly250111113

Lock for motor hood250125114

Frame part 525442115

Washer M6 FZB82106000 416

Washer M8 FZB82108000 1217

Washer M10 FZB82110000 118

Throtel leaverM100016219

Brake braceM100019120

Left mudguardM100020121

Base assembly 2 PUM100056122

Mud guard rightM100058123

Description:

Description:

Base assembly 3 PU

Material:Part No.:

M100057  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:
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Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 09-12-2011 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Base assembly 4 PU

M aterial:Part No .:

M100062

Sheet size:

Sheet:
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Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Indicator lamp, red42366731
Indicator lamp_yellow42366912
Light bulb 12v 2W47553043
Aktuator for 477980 and 47798247798124
Rocker switch ON-ON47798225
Aktuator for 47798547798326
Rocker switch OFF/ON/ON47798527
Label for dashboardM10002118
Base assembly 3 PUM10005719
AMA Rpm-hour meterM100060110
AMA temperature gaugeM100061111
AMA Innition lockM100063112

A Made 09-12-2011 KC
B Contacts has been changed 06-03-2012 KC
C Contacts has been changed 19-06-2012 KC
D Part List updated 14-11-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

5 5 7 7

6 6 4 410 2 189 1112 3



A

Descrip tion:

Descrip tion:

Base assembly 5 PU

Material:Part No .:

M100065

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 6

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801621
Hexagon bolt M8x25 FZB1140802512
Self-locking nut M8 FZB1790800013
Flex hose Ø45 FD PUR 72160410,400 m4
Suction hose Pur l. 50mm2160420,600 m5
Plate for air flow25010016
Pipe 1 for air filter25013027
Outer cable Ø1,9 Ø62501923,000 m8
Inner cable Ø1,9mm2501934,000 m9
Cab for cable250194410
Air filter kit nr 198468010111
Hose clamp 40-55474016712
Ganter star handle479080113
Washer M8 FZB82108000214
Base assembly 4 PUM100062115

A

A Made 09-12-2011 KC
B Partlist updated 13-05-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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A ( 1 : 2 )

B ( 1 : 2 )

A

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x12 FZB11408012 41

Hexagon countersunk 6x12 FZB2040601222

Hydraulic pedal25015113

Hydraulic hose no 225021314

Hydraulic hose no 1225022315

Hydraulic hose no 1625022716

Hydraulic hose no 1725022817

Steering column OTPB 164423970 18

Steering wheel with nop Ø36042500219

Male stud Ø15-L 1/2" DM477120310

Male stud 12L 1/2"477128211

Bopnded seal washer 1/4"477161 812

Connector 1/4" Banjo477221413

Bolt buttonhead 10x40 FZB76010040414

Base assembly 5 PUM100065115

Orbitrol 50ccm w priority valveM100066.116

Foot pedalM100068117

Banjo connectorM100402418

B

Description:

Description:

Base assembly 6 PU

Material:Part No.:

M100067  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 09-12-2011 KC

B

Part List updated

15-05-2013 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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A ( 1 : 6 )

C ( 1 : 6 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x12 FZB11406012 21

Hexagon bolt M8x16 FZB11408016 52

Connector 1-4male 1-4 female216728 23

Tension plate for battery25013714

Hydraulic hose no 125021215

Hydraulic hose no 325021416

Hydraulic hose no 425021517

Hydraulic hose no. 525021618

Hydraulic hose no 625021719

Hydraulic hose no 7250218110

Negative terminal421419111

Positive terminal423529112

Elbow hose connector Ø5x1-4423900113

Elbow hose connector Ø8x1-4423902114

Ball bearing SC336010010425235115

Nut M38x1,5 FZB425240216

Hose clamp 7-11474000217

Hose clamp 11-16474006 218

Battery 75Ah476018119

Male stud 22L 3/4" DM477126220

Petrolhose 5,5mm4791051,7 m21

Petrolhose 8,0mm4791122,0 m22

Washer M6 FZB82106000 223

Washer M8 FZB82108000 524

Base assembly 6 PUM100067125

Hydraulic tank assemblyM100069126

Circuit breaker M100126127

A

C

Description:

Description:

Base assembly 7 PU

Material:Part No.:

M100072  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 6

Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 08-12-2011 KC

B

Part List updated

12-06-2013 KC

REVISION HISTORY
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Descrip tion:

Descrip tion:

Base assembly 8 PU

M aterial:Part No .:

M100076

Sheet size:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801611
Hexagon countersunk 8x16 FZB2040801682
Hinge GN237-60-6020794023
Battery cover25008014
Hydraulic hose no 1125022215
Hydraulic hose no 2225023316
Cover for positive terminal42349617
Cover for gorund terminal42349718
Ganter star handle47908019
Washer M8 FZB82108000210
Base assembly 7 PUM100072111
Seat lockM100404112

B

A Made 26-05-2011 KC
B Part List updated 11-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

264 5

1011298 711

3



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Bolt unbrako cyl 5x12 FZB1020501261

Hexagon bolt M8x20 FZB11408020 22

Plug 1/4" inside hexagon 21674313

Plug 1/2 for oil tank21674114

Assembly valve for flow adjustment25007715

Hydraulic and fuel tank25012016

Elbow 3-4 male-female25014927

Påfyldning HB70423459 18

Oil level indicator42346019

Combo K041301424532111

Male stud 15L 3/8"477117212

Male stud 22L 3/4" DM477126313

Male test nipple 3/8" BSP477229114

Reduction 1inch 3-4inchM100045115

Male stud 6L 1/4"M100071116

Fuel indicatorM100169110

Description:

Description:

Hydraulic tank assembly

Material:Part No.:

M100069  

Sheet size:
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Descrip tion:

Descrip tion:

Assembly valve for flow adjustment

M aterial:Part No .:

250077

Sheet size:
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Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Valve block flow regulator25015711
Flow regulator25015012
Valve handle25016113
Valve overload25016314

A Made 12-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

3
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Dust cap has to be added
in all open thread holes



Descrip tion:

Descrip tion:

Base assembly 9 PU

Material:Part No .:

M100077

Sheet size:
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Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M10x25 FZB1141002521
Feed tube assembly 125010812
Washe type TBRSB 10,5x28x6 FZB421000023
Blue Feed hose Kleber 45 mm47253314
Feedingbeak short 45mm47256015
Hose clamp ø55mm Goliath47421526
Wheel nut M12x1,5 NV22 60`FZB479910107
Base assembly 8 PUM10007618
Hose clamp ø65mmM10007829
Fire hose white Ø63M102080,55 m10

A Made 08-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Base assembly 10 PU

Material:Part No .:

M100079

Sheet size:
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Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x16 FZB1140601641
Self-locking nut M6 FZB1790600022
Foot plate25011213
Wirering complete25023714
Foot pedal XPEA11048910515
Cable gland M1660046016
Nut M16 polyamid60047017
Washer Ø6,4x18x1,68260600068
Base assembly 9 PUM10007719

A Made 08-12-2011 KC
B Part List updated 19-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Base assembly 11 PU

M aterial:Part No .:

M100085

Sheet size:
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No

DS/ISO 2768-m
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM
Bolt unbraco cyl 8x45 FZB1020804521
Bushing for hood25008922
Motor hood assembly25017013
Gas spring assembly25017424
Base assembly 10 PUM10007915

A Made 26-05-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

32 15 4



Descrip tion:

Descrip tion:

Motor hood assembly

Material:Part No .:

250170

Sheet size:

Sheet:
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Alle kanter reifes
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M10x80 FZB1111008011
Hexagon bolt M8x12 FZB1140801222
Nut M10 FZB151000023
Self-locking nut M8 FZB1790800054
Self-locking nut M10 FZB1791000045
Handle for hood25011316
Vibration absorber 30x15xM8x2042342227
Clams 25mm.42368918
Cup head square neck bolt M8x20 FZB6440802039
Pop rivet ø3.2x8mm7003208410
Washer M8 FZB82108000711
Washer M10 FZB821100001012
Brace for lock shaftM100017113
Ingine coverM100029114
Frame for hoodM100080115
Front grill assenbly 1M100081116
Feeder logoM100083217
Stiffering for handleM100220118

A Made 12-12-2011 KC

B
Logo on right side
changed stiffering

added
28-08-2012 KC

C Part List updated 19-06-2013 KC
D Part List updated 02-06-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Description:

Description:

Gas spring assembly

Material:Part No.:

250174

Sheet size:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Gas spring 75Nm stroke 15025017311
Ball angle joint M825007822

A Made 09-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

2 1



Descrip tion:

Descrip tion:

Pulling unit

Material:Part No .:

250076

Sheet size:

Sheet:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Outer cable Ø1,9 Ø62501923,000 m1
Inner cable Ø1,9mm2501934,000 m2
Cab for cable25019443
Clams 25mm.42368914
Work lamp With switch47550715
Light bulb H3 12V 55W47552516
Base assembly 11 PUM10008517
Light braceM10008718

A

A Made 12-12-2011 KC
B Part List updated 19-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt 12 x 55 FZB11412055 81

Hydraulic hose no 1425022512

Hydraulic hose no 1525022623

Hydraulic hose no 1925023014

Adjustible elbow 15L DM42404825

Delta 252ccm wheelmotor43010526

Adjustible tee SL15 L47707227

Male stud Ø15-L 1/2" DM47712048

Wheel hub assembly slimM10004129

900 Rear frameM100111110

Description:

Description:

900 Rear assembly 1

Material:Part No.:

M100112  

Sheet size:
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Overfl. beskaffenhed/Surface properties:

1 : 6

Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 20-12-2011 KC

B

Part list updated

25-04-2013 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED

10 1 9 6 8 5 7 3 2 4



A ( 1 : 3 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M10x40 FZB1141004041

Hexagon bolt M12x25 FZB11412025 62

Hexagon bolt M12x45 FZB1141204543

Nut M10 FZB1510000 44

Nut M12 FZB1512000 45

Brace for steering25008416

Sterring link25013517

Tension plate25014128

Washe type TBRSB 13x36x6 FZB4212000109

Bushing for ball joint425425110

900 Rear assembly 1M100112111

A

Description:

Description:

900 Rear assembly 2

Material:Part No.:

M100113  

Sheet size:

Sheet:
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A ( 1 : 5 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Bolt unbraco cyl 4x35 FZB1020403521

Bolt unbrako cyl 5x25 FZB1020502522

Hexagon bolt M8x20 FZB11408020 23

Hexagon bolt M8x35 FZB11408035 14

Hexagon bolt M12x25 FZB11412025 85

Self-locking nut M4 FZB1790400026

Self-locking nut M8 FZB17908000 37

Lock brace25012418

Washe type TBRSB 8,4x26x5 FZB420800029

Washe type TBRSB 13x36x6 FZB4212000810

Cable gland M16600460111

Limith switch600972112

Washer M4 FZB82104000 213

Tractor pin Ø8M100093114

Torsion spring doubleM100100115

Plate for springM100101316

900 Rear assembly 2M100113117

Container 900 assembly 1M100114118

Lock brace part 2M100168119

A

Description:

Description:

900 Rear assembly 3

Material:Part No.:

M100115  

Sheet size:

Sheet:
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Descrip tion:

Descrip tion:

Container 900 assembly 1

Material:Part No .:

M100114

Sheet size:

Sheet:
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Alle kanter reifes
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Self-locking nut M5 Inox A21990500081
Plug male 1/4"21673922
Hinge for container25011423
Shaft for hinge25014024
Washer M5 Inox A28180500085
Cotter pin Ø4x36 FZB8940403646
Hatch for feed containerM10002717
Container for feeder 900M10011018
Gasket for hatchM1013519

A Made 20-12-2011 KC
B Partlist updated 22-04-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

9

8

7

1

5

6

4

3 2



Descrip tion:

Descrip tion:

900 Rear assembly 4

Material:Part No .:

M100116

Sheet size:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M12x35 FZB1141203511
Hexagon bolt m8 x 25 - A212908025102
Hexagon bolt M12x35 A21291203543
Self-locking nut M8 FZB17908000114
Key 10x8x3019704415
Bushing for worm25008816
Hub assembly 2 for worm25017217
Grease fitting M10x1 straight42638418
Sprocket Z-32 1inch Ø35M10003619
Hub complete for mixerM100044110
Thread pipeM100095111
Washer for sprocketM100096112
900 Rear assembly 3M100115113
Mixer for 900M100117114

A Made 20-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Description:

Description:

Hub assembly 1 for worm

Material:Pa rt No.:

250115

Sheet size:

Sheet:
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PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hub for mixer worm25011711
Spherical roller bearings 30-72-2325013412
Wiper 55x45x725014613

A Made 12-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Description:

Description:

Hub assembly with sealings

Material:Pa rt No.:

250116

Sheet size:

Sheet:
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DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hub for sealings25011811
O-ring 92x2,525012912
Wiper 55x45x725014623

A Made 12-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Description:

Description:

Hub assembly 2 for worm

Material:Part No.:

250172

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 1

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hub for slide bearing25011911
FW Bushing 35-41-4025011012
Wiper 45x35x725014513
Hexagon bolt m5x12 Inox1290501244
Grease fitting M6 straight42306815
Tesion plate for bearing housing25014216

A Made 09-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

1 5 4 6

3
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Descrip tion:

Descrip tion:

900 Rear assembly 5

Material:Part No .:

M100118

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt Unbraco cyl 5x35 FZB1020503541
Nut M6 A21260600062
Hexagon bolt m6x30 A21290603063
Wire emergency stop switch42593414
Wheel for wire emergency stop43046565
Cabel gland M20 Ø5-1260045516
Washer M6 FZB8210600067
Bushing for wireM10003868
Inox wire 7x7 Ø3M1000393,5 m9
900 Rear assembly 4M100116110

A Made 21-12-2011 KC
B Emergency stop is changed 07-02-2012 KC
C Part List updated 27-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

3 7 5 8 2 9 6 101 4



Descrip tion:

Descrip tion:

900 Rear assembly 6

Material:Part No .:

M100119

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 9

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Stop screw 6x10 mm black1050601011
Hexagon bolt M8x16 FZB1140801612
Hexagon bolt 12x80 FZB1141208013
Nut M12 FZB151200014
Rolerchain 16B L=1625,61905801,700 m5
Chain connection link 16B 25,419058216
Hydraulic hose no 2325023417
Hydraulic hose no 2425023518
Hydraulic hose no 2525023619
Container sheet 1125416110
Male stud 15L 3/8"477117111
Male stud Ø15-L 1/2" DM477120212
Male test nipple 3/8" BSP477229113
Washer type SRKB ø9x35x34809335114
Sprocket Z-11 1inch Ø25M100037115
Spacer for sprocketM100099116
900 Rear assembly 5M100118117
Half chain link 16BM100412118
Motor assembly for mixerM100519119

A Made 21-12-2011 KC
B Part List updated 27-06-2013 KC
C Part List updated 26-05-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Motor assembly for mixer

Material:Part No .:

M100519

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 1,5

Alle kanter reifes
Breake all edges

F100/125/160

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt Unbraco cyl 5x45 FZB1020504541
Bolt Unbrako cyl 8x75 FZB1020807532
Valve contra 80 LPM T-13A25016013
Valve hydraulic solenoid 4-225016214
Valve overload25016315
Valve solenoid 40 LPM T-11A25016416
Valve T-13A25016517
Solenoid 12 vDC25016628
O-ring ø21x2,5 NBR 7047381329
Hydraulic orbit motor 400ccmM100517110
Valve block for mixerM100520111

A Made 28-01-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

10
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4 6

8

3

11

Dust caps has to be added
to all open holes

Motor has to be Painted black



Descrip tion:

Descrip tion:

900 Rear assembly 7

Material:Part No .:

M100120

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 10

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801671
Brace for chain cover25008222
Washer M8 FZB8210800043
Washer ø8x24x2 DIN9021A8260800034
Chain coverM10002315
900 Rear assembly 6M10011916

A Made 21-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

1 3 2 5 4 16
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Descrip tion:

Descrip tion:

900 Container unit

M aterial:Part No .:

M100122

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 9

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM
Hexagon countersunk M5x10 FZB2040501061
Latch clamp 703HL42594422
Wheel nut M12x1,5 NV22 60`FZB479910103
900 Rear assembly 7M10012014
HG Feeder 100 MM10014925

A Made 21-12-2011 KC
B Part List updated 27-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

25 413



Descrip tion:

Descrip tion:

Base module 125M

Material:Part No .:

M100347

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 12

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 5 11408016 Hexagon bolt M8x16 FZB
2 1 12908025 Hexagon bolt m8 x 25 - A2
3 1 17908000 Self-locking nut M8 FZB
4 1 250075 1200 Container unit
5 1 250076 Pulling unit
6 0,4 m 250210 Spiral pvc inv. ø44
7 1 30048 ID plate Feeder 125 M
8 1 4208000 Washe type TBRSB 8,4x26x5 FZB
9 6,0 l 476705 Engine oil Q8 T520 15W-40
10 40,0 l 476721 Hydraulic oil Q8 handel 46
11 4 477163 Bopnded seal washer 3/8"
12 2 477222 Banjo bolt 3/8" bsp
13 0,33 m 600595 Spiral pipe SPS25
14 2 82608000 Washer ø8x24x2 DIN9021A

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
15 4 83608040 Washer Ø42x9x4 FZB
16 1 M100089 Spacer for feedcan
17 2 M100102 Steering cylinder stroke 160
18 1 M100216 Labels for Feeder
19 1 M100217 Waste tray
20 1 M100219 Brace for feed can

A

A Made 28-06-2013 KC
B Partlist updated 01-04-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt 12 x 55 FZB11412055 81

1200 Rear frame25016912

Hydraulic hose no 1425022513

Hydraulic hose no 1525022624

Hydraulic hose no 1925023015

Adjustible elbow 15L DM42404826

Delta 252ccm wheelmotor43010527

Adjustible tee SL15 L47707228

Male stud Ø15-L 1/2" DM47712049

Wheel hub assembly slimM100041210

Description:

Description:

1200 Rear assembly 1

Material:Part No.:

M100090  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 08-12-2011 KC

B

Part List updated

26-06-2013 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED

10 812 69 4
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7



A ( 1 : 4 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M10x40 FZB1141004041

Hexagon bolt M12x25 FZB11412025 62

Hexagon bolt M12x45 FZB1141204543

Nut M10 FZB1510000 44

Nut M12 FZB1512000 45

Brace for steering25008416

Sterring link25013517

Tension plate25014128

Washe type TBRSB 13x36x6 FZB4212000109

Bushing for ball joint425425110

1200 Rear assembly 1M100090111

A

Description:

Description:

1200 Rear assembly 2

Material:Part No.:

M100091  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 26-05-2011 KC

B

Part List updated

26-06-2013 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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A ( 1 : 5 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Bolt unbraco cyl 4x35 FZB1020403521

Bolt unbrako cyl 5x25 FZB1020502522

Hexagon bolt M8x20 FZB11408020 23

Hexagon bolt M8x35 FZB11408035 14

Hexagon bolt M12x25 FZB11412025 85

Self-locking nut M4 FZB1790400026

Self-locking nut M8 FZB17908000 37

Container 1200 assembly 125009518

Lock brace25012419

Washe type TBRSB 8,4x26x5 FZB4208000210

Washe type TBRSB 13x36x6 FZB4212000811

Cable gland M16600460112

Limith switch600972113

Washer M4 FZB82104000 214

1200 Rear assembly 2M100091115

Tractor pin Ø8M100093116

Torsion spring doubleM100100117

Plate for springM100101318

Lock brace part 2M100168119

A

Description:

Description:

1200 Rear assembly 3

Material:Part No.:

M100092  

Sheet size:

Sheet:
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Scale: Ikke angivet tolerancer iht./ Not specificed tolerance according to:

Overfl. beskaffenhed/Surface properties:
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Alle kanter reifes

Breake all edges

 

No

DS/ISO 2768-m

A Made 08-12-2011 KC

B

Limit switch replased

19-06-2012 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Container 1200 assembly 1

Material:Part No .:

250095

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Self-locking nut M5 Inox A21990500081
Container for feeder 120025009612
Hinge for container25011423
Shaft for hinge25014024
Washer M5 Inox A28180500085
Cotter pin Ø4x36 FZB8940403646
Hatch for feed containerM10002717
Gasket for hatchM1013518

A Made 12-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

1200 Rear assembly 4

Material:Part No .:

M100094

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 11

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M12x35 FZB1141203511
Hexagon bolt m8 x 25 - A212908025102
Hexagon bolt M12x35 A21291203543
Self-locking nut M8 FZB17908000104
Key 10x8x3019704415
Bushing for worm25008816
Hub assembly 2 for worm25017217
Grease fitting M10x1 straight42638418
Mixer for 1200-1600M10003519
Sprocket Z-32 1inch Ø35M100036110
Hub complete for mixerM100044111
1200 Rear assembly 3M100092112
Thread pipeM100095113
Washer for sprocketM100096114

A Made 18-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

1200 Rear assembly 5

Material:Part No .:

M100097

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 8

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Nut M6 A21260600061
Hexagon bolt m6x30 A21290603062
Wire emergency stop switch42593413
Wheel for wire emergency stop43046564
Cabel gland M20 Ø5-1260045515
Washer M6 FZB8210600066
Bushing for wireM10003867
Inox wire 7x7 Ø3M1000394,5 m8
1200 Rear assembly 4M10009419

A Made 08-12-2011 KC
B Part List updated 27-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

1200 Rear assembly 6

Material:Part No .:

M100098

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 10

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Stop screw 6x10 mm black1050601011
Hexagon bolt M8x16 FZB1140801612
Hexagon bolt 12x80 FZB1141208013
Nut M12 FZB151200014
Rolerchain 16B L=1625,61905801,700 m5
Chain connection link 16B 25,419058216
Hydraulic hose no 1325022417
Hydraulic hose no 2025023118
Hydraulic hose no 2125023219
Container sheet 1125416110
Male stud 15L 3/8"477117111
Male stud Ø15-L 1/2" DM477120212
Male test nipple 3/8" BSP477229113
Washer type SRKB ø9x35x34809335114
Sprocket Z-11 1inch Ø25M100037115
1200 Rear assembly 5M100097116
Spacer for sprocketM100099117
Half chain link 16BM100412118
Motor assembly for mixerM100519119

A Made 08-12-2011 KC
B Part List updated 27-06-2013 KC
C Part List updated 26-05-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

1200 Rear assembly 7

Material:Part No .:

M100103

Sheet size:

Sheet:
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Overfl. beskaffenhed/Surface properties:

1 : 10

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801671
Brace for chain cover25008222
Washer M8 FZB8210800043
Washer ø8x24x2 DIN9021A8260800034
Chain coverM10002315
1200 Rear assembly 6M10009816

A Made 08-12-2011 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

6 31 5

1

4

2

14



Descrip tion:

Descrip tion:

1200 Container unit

M aterial:Part No .:

250075

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 10

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon countersunk M5x10 FZB2040501061
Latch clamp 703HL42594422
Wheel nut M12x1,5 NV22 60`FZB479910103
1200 Rear assembly 7M10010314
HG Feeder 125 MM10014825

A Made 12-12,2011 KC
B Part List updated 27-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

2 15 34



Descrip tion:

Descrip tion:

Base module 160M

Material:Part No .:

M100345

Sheet size:

Sheet:
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No

DS/ISO 2768-m

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
1 5 11408016 Hexagon bolt M8x16 FZB
2 1 12908025 Hexagon bolt m8 x 25 - A2
3 1 17908000 Self-locking nut M8 FZB
4 1 250076 Pulling unit
5 0,4 m 250210 Spiral pvc inv. ø44
6 1 30053 ID plate Feeder 160M
7 1 4208000 Washe type TBRSB 8,4x26x5 FZB
8 2 474760 Rearwheel 23X8,50-12-6 Tl-Trac
9 6,0 l 476705 Engine oil Q8 T520 15W-40
10 40,0 l 476721 Hydraulic oil Q8 handel 46
11 4 477163 Bopnded seal washer 3/8"
12 2 477222 Banjo bolt 3/8" bsp
13 0,33 m 600595 Spiral pipe SPS25
14 2 82608000 Washer ø8x24x2 DIN9021A
15 4 83608040 Washer Ø42x9x4 FZB
16 1 M100089 Spacer for feedcan

PARTS LIST
ITEM QTY PART NUMBER DESCRIPTION
17 2 M100102 Steering cylinder stroke 160
18 1 M100216 Labels for Feeder
19 1 M100217 Waste tray
20 1 M100219 Brace for feed can
21 1 M100280 160M Container unit

A

A Made 20-06-2013 KC
B Partlist updated 01-04-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

17 1 1511 1286
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A ( 1 : 6 )

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M10x40 FZB1141004041

Hexagon bolt M12x25 FZB11412025 62

Hexagon bolt M12x45 FZB1141204543

Nut M10 FZB1510000 44

Nut M12 FZB1512000 45

Brace for steering25008416

Sterring link25013517

Tension plate25014128

Washe type TBRSB 13x36x6 FZB4212000109

Bushing for ball joint425425110

160M Rear assembly 1M100268111

A

Description:

Description:

160M Rear assembly 2

Material:Part No.:

M100270  

Sheet size:
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A Made 25-10-2012 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Bolt.unbraco cyl 12x50 FZB1021205081

Equal tee 15-L M22x1,542416222

Male stud 12L 1/2"47712843

Wheel hub F160MM10026624

Rear frame 160MM10026715

Delta 252ccm wheel motorM10026926

Hose rear right wheel motorM10040827

Hose rear left wheel motorM10040928

Hydraulic hose feeder 160M10041019

Hydraulic hose feeder 160M100411110

Description:

Description:

160M Rear assembly 1

Material:Part No.:

M100268  

Sheet size:

Sheet:
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No

DS/ISO 2768-m

A Made 25-10-2012 KC

B

Part List updated

19-06-2013 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED

4168829 10 7 5 3



 

PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Bolt unbraco cyl 4x35 FZB1020403521

Bolt unbrako cyl 5x25 FZB1020502522

Hexagon bolt M8x20 FZB11408020 23

Hexagon bolt M8x35 FZB11408035 14

Hexagon bolt M12x25 FZB11412025 85

Self-locking nut M4 FZB1790400026

Self-locking nut M8 FZB17908000 37

Lock brace25012418

Washe type TBRSB 8,4x26x5 FZB420800029

Washe type TBRSB 13x36x6 FZB4212000810

Cable gland M16600460111

Limith switch600972112

Washer M4 FZB82104000 213

Tractor pin Ø8M100093114

Torsion spring doubleM100100115

Plate for springM100101316

Lock brace part 2M100168117

160M Rear assembly 2M100270118

Container 160M assembly 1M100272119

B

Description:

Description:

160M Rear assembly 3

Material:Part No.:

M100271  

Sheet size:
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No

DS/ISO 2768-m

A Made 25-10-2012 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Container 160M assembly 1

Material:Part No .:

M100272

Sheet size:
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1 : 10

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Self-locking nut M5 Inox A21990500081
Hinge for container25011422
Shaft for hinge25014023
Washer M5 Inox A28180500084
Cotter pin Ø4x36 FZB8940403645
Hatch for feed containerM10002716
Container for feeder 160MM10027317
Gasket for hatchM1013518

A Made 25-10-2012 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

160M Rear assembly 4

Material:Part No .:

M100274

Sheet size:
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Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M12x35 FZB1141203511
Hexagon bolt m8 x 25 - A212908025102
Hexagon bolt M12x35 A21291203543
Self-locking nut M8 FZB17908000104
Key 10x8x3019704415
Bushing for worm25008816
Hub assembly 2 for worm25017217
Grease fitting M10x1 straight42638418
Sprocket Z-32 1inch Ø35M10003619
Hub complete for mixerM100044110
Thread pipeM100095111
Washer for sprocketM100096112
160M Rear assembly 3M100271113
Mixer for 160MM100275114

A Made 25-10-2012 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

160M Rear assembly 5

Material:Part No .:

M100276

Sheet size:

Sheet:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x50 FZB1140605021
Nut M6 A21260600062
Hexagon bolt m6x30 A21290603043
Wire emergency stop switch42593414
Wheel for wire emergency stop43046565
Cabel gland M20 Ø5-1260045516
Washer M6 FZB8210600067
Bushing for wireM10003868
Inox wire 7x7 Ø3M1000395,5 m9
160M Rear assembly 4M100274110

A

A Made 26-10-2012 KC
B Part List Updated 19-06-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

160M Rear assembly 6

Material:Part No .:

M100277

Sheet size:

Sheet:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Stop screw 6x10 mm black1050601011
Hexagon bolt M8x16 FZB1140801612
Hexagon bolt 12x80 FZB1141208013
Nut M12 FZB151200014
Rolerchain 16B L=1625,61905801,700 m5
Chain connection link 16B 25,419058216
Container sheet 112541617
Male stud 15L 3/8"47711718
Male stud Ø15-L 1/2" DM47712029
Male test nipple 3/8" BSP477229110
Washer type SRKB ø9x35x34809335111
Spacer for sprocketM100099312
160M Rear assembly 5M100276113
Sprocket Z8 16BM100352114
Half chain link 16BM100412115
Hose Feed pump t valve mixM100413116
Radiator to valve mixM100414117
Hose Orbitrol to valve mixM100415118
Motor assembly for mixerM100519119

A Made 26-10-2012 KC
B Part list updated 20-06-2013 KC
C Part list updated 26-05-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

160M Rear assembly 7

Material:Part No .:

M100278

Sheet size:

Sheet:
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Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x16 FZB1140801671
Brace for chain cover25008222
Washer M8 FZB8210800044
Washer ø8x24x2 DIN9021A826-08-00035
Chain coverM10002316
160M Rear assembly 6M10027717

A Made 26-10-2012 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

1 4 2 6 5 1
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7



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt 14x1,5x25 FZB21014025101

Washer Type SRKB ø14x35x34814335 102

Tractor wheel 23x8,5M10026523

160M Rear assembly 7M10027814

Description:

Description:

160M Rear assembly 8

Material:Part No.:

M100279  

Sheet size:

Sheet:
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A Made 26-10-2012 KC

REVISION HISTORY

REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

160M Container unit

M aterial:Part No .:

M100280

Sheet size:

Sheet:
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No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon countersunk M5x10 FZB2040501061
Latch clamp 703HL42594422
160M Rear assembly 8M10027913
HG Feeder 160MM10028124

A Made 26-10-2012 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

41 2 3



Hedensted Gruppen – for professional fur farmers

Accessories

HG FEEDER 100/125/160 M



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M6x25 FZB11406025 11

Hexagon bolt M6x30 FZB11406030 12

Hexagon bolt M8x16 FZB11408016 13

Hexagon bolt M8x25 FZB11408025 14

Hexagon bolt M8x55 FZB1140805515

Hexagon bolt M10x50 FZB11410050 16

Hexagon bolt M12x35 FZB11412035 57

Siraflex spring balance, 1-2kg175800 18

Self-locking nut M6 FZB17906000 19

Self-locking nut M8 FZB17908000 1010

Wheel for wire emergency stop430465 211

Ganter star handle479080312

Cup head square neck bolt M8x20 FZB64408020 413

Pipe Clamps 60mm806001114

Washer ø13x37x3 FZB81212000515

Washer M6 FZB82106000 116

Washer M8 FZB82108000 717

Washer M10 FZB82110000 118

Washer ø8x24x2 DIN9021A82608000219

Balancer brace 1M100774120

Handle for feeding hoseM100779121

Handle part 2M100780122

Brace 1 for restM100781123

Brace 2 for restM100783124

Brace 3 for restM100784125

Brace 4 for restM100785126

Bushing for wheelM100786227

Balancer brace 2M100790128

Pipe clamps 28mmM100791229

Cushion for restM100805130

Balancer part 2M10843131

Balancer part 3M10846132

Balancer part 4M10862133

Balancer part 6M10864134

Balancer part 9M10867135

Balancer part 10M10868136

Stop plateM10869137

Lobe knobs Ø40 M8x16M200204138

Lobe knobs Ø40 M8x40M200206139

Description:

Description:

Balancer for feeding hose

Material:Part No.:

M100795  

Sheet size:

Sheet:
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Descrip tion:

Descrip tion:

Feeding pipe

Material:Part No .:

M100796 Welded Steel Mild

Sheet size:

Sheet:
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For XL pump 100/125/160

Zinc chromate

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Brace for feeding hose feeder3800011
Half socket 2 inch black4705712
Feeding pipeM1088713

A Made 02-10-2014 KC
B Part List Updated 29-10-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Feedingpump HG standard model

Material:Part No .:

250201

Sheet size:

Sheet:
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PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt. unbraco cyl 6x16 FZB1020601641
Bolt Unbrako cyl 8x35 FZB1020803532
Bolt.unbraco cyl 12x30 FZB1021203023
Stop screw M8x8 black1050800824
Hexagon countersunk M8x20 FZB2040802085
Gasket feedingpump Nitril. 5mm41303316
Sponge pumpegasket Flex/Feeder41303417
Clutch housing42364418
Feed Pump, Feeder42366019
Clutch part w timing gear423688110
Frame for pump426130111
Male stud Ø15-L 1/2" DM477120212
Coupling hub ø30H7, Rotex28478031113
Element 92 Shore A, Rotex28478032114
Hose clamp ø65mmM100078115
Feeding pipe for STD pumpM100129116
Motor assembly for pumpM100522117

A Made 30-01-2012 KC
B Part list updated 18-08-2014 KC
C Part list updated 26-05-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Descrip tion:

Descrip tion:

Feedingpump HG XL hardnedsteel

Material:Part No .:

250203

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 2,5

Alle kanter reifes
Breake all edges

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt Unbrako Cyl. 8x25 FZB1020802531
Bolt.unbraco cyl 12x25 FZB1021202522
Stop screw M8x8 black1050800823
Hexagon bolt M8x20 FZB1140802064
Hexagon countersunk M8x20 FZB2040802065
Brace for feeding hose25008316
HG Feeding pump universal40001217
Pump frame for F900-1200 new40002518
Rubbergasket for frame 5mm40003519
Clutch housing for feeder400110110
Sponge pumpegasket Flex/Feeder413034111
Male stud Ø15-L 1/2" DM477120212
Hub 1a ø25H7xDS n+s f/Rotex 28478030113
Coupling hub ø30H7, Rotex28478031114
Element 92 Shore A, Rotex28478032115
Hose clamp ø65mmM100078116
Motor assembly for pumpM100522117

A Made 30-01-2012 KC
B Part List updated 26-05-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

121713 10 2315141
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Descrip tion:

Descrip tion:

Light kit front/rear

M aterial:Part No .:

250205

Sheet size:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 1

Alle kanter reifes
Breake all edges

Feeder

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Rear light25014721
Front light25014822
Aktuator for 477980 and 47798247798113
Rocker switch ON-ON47798214
Flat crimp with lock9985222645
Multi plug female9985500826

A Made 02-07-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

561 2

3 4



Descrip tion:

Descrip tion:

Motor assembly for pump

Material:Part No .:

M100522

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 1,5

Alle kanter reifes
Breake all edges

F100/125/160

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt Unbraco cyl 5x45 FZB1020504541
Bolt Unbrako cyl 8x75 FZB1020807542
Hydraulic motor OMR 100 Ø25mm42370913
Magnetic valvel 4-3P-T HD343011414
O-ring ø21x2,5 NBR 7047381325
Valve block for pumpM10052116

A Made 29-01-2014 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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Dust caps has to be added
to all open holes

Motor has to be Painted black



Descrip tion:

Descrip tion:

Water dosing

Material:Part No .:

M100042

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 7

Alle kanter reifes
Breake all edges

Feeder 900-1200-1600

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Bolt unbrako cyl 6x10 FZB1020601021
Hexagon bolt M10x20 FZB1141002042
Brace for water tank25007923
Brace for water valve25008514
Joint for water tank25012315
Solenoid valve EV210B25016716
Elbow hose connector Ø10x1/4"42390317
Hose connector Ø10x3-842584528
Hose clamp 11-1647400649
Needle valve 3-8 M-N477525110
Valvecoil danfoss477540111
Submersion pump 12V477558112
Alfasteel hose Ø104775702,500 m13
Washer M6 FZB82106000214
Washer M10 FZB82110000415
Water tankM100028116
Nut for valve coilM100245117

A Made 09-12-2011 KC
B Part List updated 26-02-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED
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250351 Small lid for water tank

250352 Big lid for water tank



Descrip tion:

Descrip tion:

Heat for air seat

M aterial:Part No .:

250211

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 3

Alle kanter reifes
Breake all edges

Complete with contact

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Self-locking nut M5 FZB1790500021
Seat cushion with heat25020912
Bolt buttonhead 5x12 FZB7600501223
Cable shoe red flat9985104024
Wire Black 1,5mm2998911011,0 m5
Wire Red 1,5mm2998911021,0 m6
Rocker switchM10043817
Brace for switchM10043918

A Made 18-09-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

2 3 8 5 6 47



Descrip tion:

Descrip tion:

Seat kit air suspension

M aterial:Part No .:

250206

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 4

Alle kanter reifes
Breake all edges

Feeder

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Seat with Air suspensionM10012711
Multi plug female9985500822
Flat crimp with lock9985222643

A Made 02-07-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

1

3
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250209 Seat cushion with heat



Descrip tion:

Descrip tion:

Seat kit standard

M aterial:Part No .:

250204

Sheet size:

Sheet:
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Sca le: Ikke ang ivet to lerancer iht./ Not specificed to lerance according to:

Overfl. beskaffenhed/Surface properties:

1 : 4

Alle kanter reifes
Breake all edges

Feeder

No

DS/ISO 2768-m

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Hexagon bolt M8x12 FZB1140801241
Hexagon bolt M8x20 FZB1140802042
Seat console25013913
Safety belt for Std seat25025014
Flat crimp with lock9985222625
Multi plug female9985500816
Standard seat for FeederM10010817

A Made 02-07-2013 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

4 7 5 6 3 2 1



Descrip tion 2:

Descrip tion 1:

Rear mud guard kit

Material:Part No .:

M100356

Sheet size:

Sheet:
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Sca le: Not specificed tolerance accord ing to:

Surface properties:

1 : 4

Breake all edges

Feeder 125/160

No

DS/ISO 2768-m

Revision:

PARTS LIST
DESCRIPTIONPART NUMBERQTYITEM

Right rear mud guardM10035011
Leftt rear mud guardM10035112
Hexagon bolt M10x25 FZB1141002583
Washer M10 FZB8211000084
Self-locking nut M10 FZB1791000085

A Made 26-05-2015 KC

REVISION HISTORY
REV DESCRIPTION DATE APPROVED

1 5 3 4 2
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